HYD RAU L' C : | © HYDRAULIC

LOG SPLITTER

~ LOG SPLITTER

UDR-24372F
UDR-24371F

FORM NO. 89M-635B*

MODEL NO. UDR-24371F




MODEL NO. UDR-24372F

Pressure Hose 5 HP Engine

Two Stage
Hydraulic Pump

Control Valve

Hydraulic

FIEs Hemgaien Hydraulic Cylinder

Plunger Block

Suction Hose Steal Tubes

Side Bars

Engine Mounting Channel Assembly

High Speed Tires & Wheels Main Beam Assembly

1-7/8” Dia. Class-1 Ball Hitch

MODEL NO. UDR-24371F

5 HP Engine
Pressure Hose

Two Stage

Control Valve
Hydraulic Pump

Hydraulic Cylinder
Hydraulic

Fluid Reservoir
Plunger Block

Main Beam Assembly Wedge

Steel Tube;
Suction Hose

Engine Mounting Channel Assembly Side Bars

10” Semi-Pneumatic
Tires & Wheels

Pin-Type Hitch




Model No. UDR 24371F

Model No. UDR 24372F

14




REPAIR PARTS

ﬁ? Pari No. Description
1 900039 Hex Lock Nut (3/8-16) (7 used)
2 900022 Hex Nut (1/2-13) (4 used)
3 900021 Split Lock Washer (1/2) (4 used)
4 900036 Hex Head Bolt (3/8-16 x 1 (4 used)
5 200874 Main Beam
8 200128 Long Steel Tube
7 200127 Short Steel Tube
8 200369 ‘ Coupler Bracket
9 200003 Wedge
10 800074 Hex Head Bolt (3/8-16 x 1-1/4) (4 used) GR 8
11 900077 Hex Head Bolt (3/8-16 x 2-1/2)
12 200880 Hydraulic Cylinder (3-1/2 x 24)
13 200063 90° Male Elbow Fitting (4 used)
14 200014 U-Boit
15 200266 Valve Mtg. Plate Ass'y.
16 800015 Split Lock Washer (3/8) (4 used)
17 200868 Side Bar (2 used) :
18 200866 Plunger Block Ass'y.
19 200402 Shim (use as required)
20 900013 Hex Head Bolt (3/8-16 x 1-1/4) (2 used) GR 5
21 900026 Fiat Washer (5/16) (4 used)
22 200582 Trailer Hitch Ass'y.
23 900076 Hex Head Bolt (3/8-16 x 3-3/4) (2 used) GR 5

15




CYLINDER INFORMATION

3 ‘_y/

* If the entire cylinder needs replacing, order by * Always refer to cylinder type and the kit number
the part number listed on page 14 & 15. when ordering seal kits.
e |f your cylinder should begin to leak, you must e Your seal kit will include complete instructions
order the packing seal kit. on how to change the seals in the cylinder. The
tools required are listed below.
e L
TYPE “H e ~l N
g ~ \E‘w
f’f ™
/ h
I Kit Tools Required N
! Y
§ No. '\
§ 200889  Spanner Wrench
i : Ice Pick or Awl \
\ Large Table Vice 4
\ Block of Wood !
% Ball Peen Hammer §
\\% ; 15" Crescent Wrench /
“;\‘\k\\\‘ /ef,i
] ;'N\K.N_\L_ ‘W/
-
Cross Control Valve
1. 900014 3/8-16 x 1-3/4 Hex Bolt
2. 200032 Cross Control Valve (Regular)
3. 200855 Pin Kit
4, 200856 Handle
5. 900015 3/8 Lock Washer

6. 900017 3/8-16 Hex Nut

17




